
5

3. Assembly Part List

1. TUB AS

A13

A01

A02

A03

A04

A11

A09

A12

A22

A21

A23

A24 A25

A26

A29

A28
A27

A30

A31A20

A19

A32

A18

A17

A07

A16

A10

A14 A15

A08

A06

A05

anthony1
Zone de texte
VUE A




7

B01 CLAMP GASKET AS 3611204540 D-M300, D1.4 1

B02 GASKET DOOR 3612328000 D-M300,EPDM 1

B03 PACKING DETERGENT PRPKCA3R80 D-M300, NBR 2

B04 COVER TUB 3618831700 D-M300, FRPP 1

B05 SCREW TAPPING 7122502508 T2S TRS 5*25 SUS 15

B06 GASKET TUB 3612326100 D-M300, PI=4.5,EPDML=1385 1

No. PART NAME PART CODE DESCRIPTION Q’TY REMARK

2. COVER TUB AS

B01

B02

B03

B04

B05

B06

anthony1
Zone de texte
VUE B




8

C01 COVER BODY 361081WG01 D-M300,ABS,SPRAY 1

C02 CASE DETERGENT 36111T3J00 D-M300, PP 2

C03 HANDLE DETERGENT 3612613121 D-M300, ABS, SPRAY 2

C04 CAP SCREW 3610917731 D-M300, ABS, SPRAY 6

C05 DECORATOR FILM 36116DWQ01 D-M301, PET 1

C06 PCB AS PRPSSWD100 D-M301 FRONT PCB AS, H/T 1

C07 SWITCH DOOR LOCK 3619047230 DL-S2,DM. 250V16A.BITRON.VE-TYPE,CONCORE 1

C08 CASE PCB F 36111T3L00 D-M300,HIPS 1

No. PART NAME PART CODE DESCRIPTION Q’TY REMARK

3. COVER BODY AS

C01

C05

C08

C06

C02

C03

C04

C07

anthony1
Zone de texte
VUE C




9

4. DOOR AS

anthony1
Zone de texte
VUE D




11

E01 BODY AS 361081WF11 D-M301 1 D-CV701PC**

361081WF10 D-M300, ABS D-CV701AW****

No. PART NAME PART CODE DESCRIPTION Q’TY REMARK

5. BODY AS

E01

anthony1
Zone de texte
VUE E




12

F01 CUSHION BOTTOM 3611580000 D-M300,EPS 1

F02 CUSHION *L 3611578000 D-M300,EPS 1

F03 CUSHION *R 3611579000 D-M300,EPS 1

F04 ANCHOR BOLT AS 3616067100 3/8"(M10),SUS,L=6"/BASIC, P/W 2T 30MM,LOCK NUT 4

F05 HOSE DRAIN OUTER AS 3613275800 D-M300. PVC, L=3M, CLAMP, ID=10,OD:14 1

F06 HOSE INLET 3613270980 DFE04 LLDPE ID=4,OD=6 1

F07 CORD POWER AS 3611308100 3M, MINI DRUM 1

F08 ELBOW UNION 3612512800 D-M300, AEU0404W 1/4' DMT 3

F09 CONNECTOR VALVE INLET 3619513100 D-M300, SMALL ID=19 OD=20.6 / BASIC 1

F10 CUSHION PAD 3611535360 D-M300, EPDM 3T ID=10, OD=70 4

F11 SCREW TAPPING 7115401629 T1 FLT 4X16 SUS 4

F12 MANUAL OWNERS 3613926450 D-M300 1

F13 INSTALL GUIDE 3612513000 D-M300 1

No. PART NAME PART CODE DESCRIPTION Q’TY REMARK

6. PACKING AS

User M
anual

Install G
uide

INSTALL CARD

F01 F02 F03 F04

F10 F11 F12 F13

F05 F06 F07 F08 F09

anthony1
Zone de texte
VUE F




13

G01 HOSE INLET 3613270980 DFE04 LLDPE ID=4,OD=6 1 300M/1Roll

G02 HOSE DRAIN *O 3613275839 SVC,D-M300. PE-LD, ID=14,OD=18,L=1M 1

G03 POWER CORD AS 3611308100 3M, MINI DRUM 1

3611308200 5M, MINI DRUM 1

G04 MOLDING AS 3610088170 PVC 1M MH-3 MID #4 DUCKSUNG ACRYLIC FOAM,NEW WHITE 1

3610088180 PVC 1M MH-3 MID #2 DUCKSUNG ACRYLIC FOAM,NEW WHITE 1

G05 CONNECTOR 3619513200 D-M300, MIDDLE ID=23 OD=24.8 / OPTION 1

VALVE INLET 3619513300 D-M300, LARGE ID=24.4 OD=26.3 / OPTION 1

3619513400 D-M300, ROYAL ID=26.6 OD=27.8 / OPTION 1

G06 Union Connector 3612512810 AUC0404W 1/4' DMT 1

G07 TEE UNION 3612512820 D-M300, ATU0404W 1/4' DMT 1

G08 ADAPTER INLET 3613278000 D-M300, HOOK TYPE 1

VALVE AS 3613279000 D-M300, SCREW TYPE 1

G09 INSTALL GUIDE 3612513000 D-M300 1

G10 ANCHOR BOLT AS 3616067200 3/8"(M10),SUS,L=8"/OPTION, P/W 2T 30MM,LOCK NUT 4

No. PART NAME PART CODE DESCRIPTION Q’TY REMARK

7. Further parts for install

G01 G02 G03 G04

G05 G06

<MIDDLE> <LARGE> <ROYAL>

<HOOK TYPE> <SCREW TYPE>
G07 G09 G10G08

Install G
uide

anthony1
Zone de texte
VUE G





